
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
117635   ASTM A-36/A-572-50         0.156  0.843  0.024  0.007  0.177  0.021  0.030  0.025  0.008  0.034  0.005  0.010  0.004
118269   ASTM A-36/A-572-50         0.156  0.811  0.013  0.007  0.167  0.024  0.017  0.022  0.004  0.040  0.001  0.006  0.003
118272   ASTM A-36/A-572-50         0.148  0.827  0.018  0.007  0.176  0.019  0.026  0.020  0.005  0.038  0.002  0.006  0.003
118274   ASTM A-36/A-572-50         0.154  0.810  0.015  0.009  0.169  0.031  0.021  0.026  0.006  0.031  0.002  0.006  0.003
118275   ASTM A-36/A-572-50         0.153  0.832  0.014  0.005  0.173  0.024  0.022  0.023  0.007  0.020  0.003  0.007  0.003
118295   ASTM A-36/A-572-50         0.148  0.840  0.017  0.007  0.170  0.020  0.023  0.018  0.003  0.043  0.002  0.008  0.002
217534   ASTM A-36/A-572-50         0.156  0.826  0.024  0.008  0.161  0.020  0.021  0.020  0.007  0.036  0.005  0.008  0.004
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
117635          261112958A      62.778(KSI)     76.124(KSI)     26(%)
117635          261112959A      65.381(KSI)     76.948(KSI)     25(%)
117635          261112961A      64.282(KSI)     77.693(KSI)     28(%)
117635          261112994A      62.778(KSI)     76.124(KSI)     26(%)
118269          261114100A      65.661(KSI)     77.070(KSI)     24(%)
118269          261114101A      65.668(KSI)     77.539(KSI)     25(%)
118269          261114102A      65.661(KSI)     77.070(KSI)     24(%)
118272          261114142A      63.115(KSI)     77.000(KSI)     25(%)
118272          261114143A      63.795(KSI)     76.935(KSI)     24(%)
118274          261114169A      60.726(KSI)     74.099(KSI)     26(%)
118274          261114170A      60.428(KSI)     74.634(KSI)     25(%)
118275          261114159A      60.728(KSI)     76.247(KSI)     26(%)
118275          261114160A      64.611(KSI)     76.524(KSI)     27(%)
118295          261114121A      60.689(KSI)     76.873(KSI)     24(%)
118295          261114122A      61.718(KSI)     76.227(KSI)     24(%)
118295          261114232A      60.689(KSI)     76.873(KSI)     24(%)
217534          261112806A      64.838(KSI)     76.091(KSI)     24(%)
217534          261112807A      64.923(KSI)     75.654(KSI)     23(%)
217534          261112954A      64.838(KSI)     76.091(KSI)     24(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
117635          261112959A      18           14.0000      6.7500       12.2000      50.592          11107           0000510178
118269          261114105A      16           16.0000      7.0000       12.2000      53.568          11107           0000510178
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
118272          261114171A      14           16.0000      7.0000       12.2000      59.520          11107           0000510178
118274          261114172A      14           16.0000      7.0000       12.2000      59.520          11107           0000510178
118275          261114171A      14           16.0000      7.0000       12.2000      59.520          11107           0000510178
118295          261114171A      14           16.0000      7.0000       12.2000      59.520          11107           0000510178
217534          261112957A      18           14.0000      6.7500       12.2000      50.592          11107           0000510178
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
117635          261112959A      000110       1001539952
118269          261114105A      000130       1001539952
118272          261114171A      000140       1001539952
118274          261114172A      000140       1001539952
118275          261114171A      000140       1001539952
118295          261114171A      000140       1001539952
217534          261112957A      000110       1001539952
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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